We are IntechOpen,
the world’s leading publisher of

Open Access books
Built by scientists, for scientists

6,900 186,000 200M

ailable International authors and editors Downloads

among the

154 TOP 1% 12.2%

Countries deliv most cited s Contributors from top 500 universities

Sa
S

BOOK
CITATION
INDEX

Selection of our books indexed in the Book Citation Index
in Web of Science™ Core Collection (BKCI)

Interested in publishing with us?
Contact book.department@intechopen.com

Numbers displayed above are based on latest data collected.
For more information visit www.intechopen.com

Y



Chapter

Pre-treatment Technologies to
Enhance Anaerobic Digestion

Sridhar Pilli, Ashutosh Kumar Pandey, Ankur Katiyar,
[...]
Qou2191[J5 204M0S2Y PUY WUIUISVUVIA] ITPN]S ITVMIS I]qUUIDISNS



Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome
WAS (14.2:0.7 g MW Energy = 14,000 kJ/ Increase of SCOD/TCOD Aerobic digestion, Batch, +570.7% biogas production [56]
TS/kg) kg TS from 2 to 21% 35°C, 35d
Meat processing Alkaline-MW Temp = 140°C Duration Sludge disintegrate on Anaerobic digestion Increase in biogas production = 44.5% [57]
Wastewater = 30min, pH =13 the degree increased up
sludge to 54.9VS solubilization
increased up to 42.5%
Excess sewage Ultrasonic-Fenton Ultrasonic density = Soluble COD increased up NR NR [58]
sludge 720 W/L to 2.1 fold
Duration = 20 min Fe2
+ dosage = 0.4 g/L H,0,
dosage = 0.50 g/L
Duration = 20 min
Thickened sludge Ultrasonication Power = 100 W Increase of SCOD: 1741% AD, semi-continuous, +27% biogas production [59]
(43.6 g TS/kg) Duration = 8 min 37°C,HRT20d, 67d
Energy = 96 kJ/kg TS
Thickened sludge MW Frequency = 2.45 GHz Increase of SCOD: 117% AD, Semi-continuous, + 20%biogas production [59]
(436 g TS/kg) Power = 800 W 37°C, HRT 20 d, 67 d
Duration = 1 min
Energy=96k]J/kg TS
Primary sludge Electro kinetic Energy = 33 kWh/m’ Accumulation of acetate AD, MEC, anode +2.4-fold current density (~3.1 A/m?) [60]
disintegration increased by 2.6-fold potential: -0.3V vs Ag/
AgCl
Activated sludge Electro kinetic Energy = ~34kWh/m® Increase of SCOD: 220% AD, CSTRs, 37 + 1°C, +33% methane production, +18% TCOD [61]
disintegration SRT20d removal, —40% digester size
WAS Visible- NR Increase COD degradation AD Up to 7866.7 mmol H,/L-sludge of [62]
photocatalysis up to 61.1% hydrogen production was achieved

9¢zc6uadoyoarur/z/LSor/340 10p°xp//:d13Yy (O

UOLISITU(T I1QOLIVUY IOUDYUT] 01 SILZOJOUYII], JUSUAIVII-IA]



Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome

Mix waste UV Photocatalysis Catalyst = TiO, Soluble COD concentration AD Methane production=1266.7 mL/L [63]
activated and Duration=4h increased from 1087.2 sludge, VS reduction = 67.4%, total COD
digested sludge Temperature = 35°C to 1451.6 mg/L for 8 h reduction= 60.5%

UV intensity = 0.7 mW/ pre-treatment

2

cm
Mixed sludge (132 Ultrasonication Power = 150 W Increase of TOC: 81.5%, AD, Batch, 35°C, OLR 0.9 +95% methane yield [64]
+1gTS/kg) Duration = 45 min increase of TN: 50.0% +0.1kg VS/m’ d
Dewatered sludge Thermal hydrolysis Full-scale CAMBI™ SS removal: 20-30%, AD, semi-continuous, +2-5 times in VFAs yield, +4-6 times in [65]
(15-20% TS) Temperature = 160°C increase of SCOD/TCOD 42 and 55°C, HRT 1-6 d, VFA production rate

Pressure = 6 bar from 0.04 to 0.4 142d
Textile dying Ultrasonic-Fenton Ultrasonic density= The floc structures NR NR [66]
sludge 0.14W/ml disruption, increased from

pH<3.0 1.48 t0 6.96%
Concentrated High-pressure Pressure = 150 bar, NR AD, full-scale, 36-38°C +30% biogas production, +23% sludge [67]
sludge (40 g/L) homogenization Flow rate = 2.7 m’/h reduction

(HPH)

Dewatered Thermal hydrolysis Pilot-scale CAMBI " Increase of VS removal AD, pilot-scale, treated +2.3 times increase in SLR, [68]
activated sludge Temperature = 65°C from 26% to 42% (+62%) sludge: primary sludge +30-40%biogas production, improved
(16%TS) Pressure = 6 bar (80%:20%),3°C, SRT 20d dewaterability

Duration = 20 min
Secondary sludge Thermal hydrolysis Temperature = NR AD, batch, 35°C, HRT +40.2% methane production, +12.6% VS [69]
(30.00 g TS/L) 134-140°C 30d removal, +6.8% digestated reduction

Pressure = 3.4 bar

Duration = 30

min
Secondary sludge Ultrasonication Frequency = 20 kHz Increase of SCOD/TCOD AD, batch, 35°C,30d +16.9% VS removal, +7.89 x 10-6 kWh/g [69]
(314 gTS/L) Power =750 W from 0.02 to 0.10 energy output, 1.0 energy ratio

Energy = 5742 kJ/kg TS

Qou2191[J5 204M0S2Y PUY WUIUISVUVIA] ITPN]S ITVMIS I]qUUIDISNS



Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome
Dairy activated MW Frequency = 2450 MHz Increase of SCOD: 19% AD, semi-continuous, +57% biogas production, +64% VS [70]
sludge (11.66 g Power = 900W 37°C,SRT15d,170d removal
TS/L Power = 12 min
Energy = 1814 kJ/L
WAS (355+0.7¢g Ultrasonication Energy = 3380 kJ/kg TS DDcod: 21% AD TPAD-BMP assay +42% methane production, +13% VS [71]
TS/L) (55°C—35°C) removal
Mixed sludge Electro kinetic NR Increase of SCOD: 160%, AD, full-scale WWTP +40% biogas production, biosolids [72]
disintegration increase of DOC: 120% requiring disposal reduced by 30%
WAS Low thermal Temp = 70 and 90°C Sludge disintegration the Anaerobic batch digestion Increase in methane production = 21% [45]
Duration = 180 min rate was increased up to
25%
WAS Mechanical Mixing = 5000 rpm Sludge disintegration the NR NR [45]
Duration = 10 min rate was increased up to
1.5%
WAS Ultrasonic-acid Ultrasonic density= Sludge disintegration NR NR (73]
10W/mL increased up to 40%
Duration = 10 min
PH =2.0
WAS Electro kinetic Energy = 10kWh/m? Increase of SCOD/TCOD AD, batch, 25-30 d +100% methane production [74]
disintegration to 10%, increase of SCOD
from 20 to & $2gt;1000
mg/L
Sewage sludge Thermal Temp = 120°C Soluble carbon AD Increase in methane production = 29% [75]

Pressure = 2 atm
Duration = 15 min

concentration, nitrogen,
and phosphorus increased
by 165, 16, and 24%,

9¢zc6uadoyoarur/z/LSor/340 10p°xp//:d13Yy (O

UOLISITU(T I1QOLIVUY IOUDYUT] 01 SILZOJOUYII], JUSUAIVII-IA]



(1)

Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome
WAS MW-—Alkali Power =900 W Sludge solubilization Mesophilic aerobic COD degradation =81.1% [76]
(NaOH) Temp =95°C increased from 0.5 (raw) digestion VSS degradation =72.4% VSSRT =20 d
pH=12 t0 52.5%
Mixed sludge High-pressure Pressure = 12,000 psi SCOD/TCOD: & 2 gt; 4.0 AD, 2TPAD, SRT 14 d, 0.61-1.32 L CH4/L d methane production, [771
homogenization Catalyst = 0.009 g OLR1.24:0.05g VS/Ld 43-64% VS removal, pathogen removal,
NaOH/g TS net energy output
WAS Free nitrous acid- Nitrous acid = 0.52-1.11 sCOD increased and found AD Methane production increased by = (78]
heat pre-treatment mg N/L between 0.16 and 0.28 mg 17-26%
Temp = 70°C sCOD/mg VS
Dewatered sludge Thermal hydrolysis Temperature = Increase of DDcod from AD, batch, 37°C,28d +~16.5% biogas production, reduction of [79]
(16.7 £ 0.5% TS 140-160°C 4.5t034.7-42.5% (+6.7-8.4 SRT from 18-20 d to 12-14 d
Duration = 60- 90 min times)
Primary sludge MW- Ultrasound Power = 800 W Increase in disintegration AD Methane production = 11.9 ml/g tCOD [80]
Frequency = 2450 MHz, of flocs and extracellular
Duration = 3min polymeric substances
US density = 0.4 W/ml
US intensity = 150 W
Duration = 6 min
Mix aerobic NaOH Ultrasonic NaOH dosage = 100 Soluble COD increased Aerobic digestion Increase in organic matter degradation = [81]
thicken sewage glkg from 275 to 6797 mg/L 50.7%
sludge Duration = 30 min
Ultrasonic energy =
7500 kJ\Kg
Sewage sludge (23 High-pressure Pressure = 50MPa SCOD: 2167 mg/L, DDcod: AD, batch, 35°C,7d +115% biogas production, +41.17% VS [82]
g TS/L) homogenization Cycles = 2 77% removal, +61.89% TCOD removal

(HPH)

Qou2191[J5 204M0S2Y PUY WUIUISVUVIA] ITPN]S ITVMIS I]qUUIDISNS



11

Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome
Chemical approach
Maize canning Ozonation Ozone intensity = ~0.18 Increase of BOD5/COD AD, batch,30°C, 30 d Increase of biogas production from 1.037 [83]
sludge g Os/gD from 26 to 93% (+2.58 t0 9.52 cm’/g COD d(+8.2 times)
times)
WAS Ozonation Ozone intensity = 10 DDcod:18%, VSS AD, batch, F/10.8, 35°C, +800% specific biogas production, +1.6 [84]
mg O;/g TSS reduction:18% 20d folds VSS reduction
20 cycles
Duration = 30 s/cycle
Activated sludge Acidic treatment 8.75 mLHCl/kg wet Four and Six times increase AD, semi-continuous, +14.3% methane yield, -40% polymer [85]
(5%TS) sludge of soluble carbohydrate 35°C,HRT12d dose for dewatering
pH=2 sand proteins, respectively
Activated sludge Ozonation Ozone intensity = 0.09g COD solubilization: 40%, AD, lab-scale AS-MBR, Solids degradation: 37% [86]
03/g MLSS, pH =11 TS reduction: 30% 120d
Sewage sludge Alkaline treatment 0.1 mol NaOH/L Increase of DDcod from AD, batch (BMP), 21d +26.4% organic removal, +1.5% biogas [87]
22.3t026.9% yield; delay of AD start up due to residual
NaOH
Pulp and paper Alkaline treatment 8 g NaOH/100 g TS Increase of SCOD:83%, AD, batch, 37°C, 42d 1040 mg acetate/L, +83% methane yield [88]
sludge 56-192% higher Sv (0.32 m3CH4/kg S removed); sodium
toxicity at 16 g NaOH/100 g TS
Secondary waste Peroxide/oxidation 60 g H,0,/kg TS, 0.07 g Reduction of $S:21%, AD, lab-scale, 35°C, 30 d Increase of methane production from [89]
water sludge Fe2+/g H,0, reduction of VSS:25%, 430 to 496 m® CH,/Mg VS degraded, +3.1
pH=3 increase of SCOD from 0.82 time increased net energy, reduced GHG
to78g/L emissions (0.128 Mg CO,/Mg of TDS)
WAS Alkali NaOH dosage = 157 g/ Pre-treatments reduced the AD Increase in methane production = 34% [90]

kg TS

viscosity of the sludge

9¢zc6uadoyoarur/z/LSor/340 10p°xp//:d13Yy (O

UOLISITU(T I1QOLIVUY IOUDYUT] 01 SILZOJOUYII], JUSUAIVII-IA]



[4"

Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome
Activated sludge Peroxide/oxidation 4 gFe3+/°/kgTS, 40 g DDcod:23.6%, (Fe2+), AD, BMP, 35°C, 60 d +30.2%biogas and +38.0% methane [91]
(10.2 mg TS/L) H,0,/kg TS DDcod:16.7% (Fe®) production for Fe2+, +24.4% biogas and
pH=3 +26.8% methane production for FeO
1h
WAS Fenton Catalyst iron dosage = 4 Sludge disintegration AD Total methane production increased = (73]
g/kg TS increased up to 23.6% 26.9%
H,0, dosage = 40 g/
kgTS
pH=3
Duration = 60 min
Activated sludge Alkaline treatment pH = 9-11(4 mol/L NR AD, batch,37.0 + 0.1°C, +10.7-13.1% TSS removal, +6.5-12.8% [92]
(106+01g NaOH) 25d VSS removal, +7.2-15.4% biogas yield,
TS/L) Duration =24 h improved dewaterability
Anaerobically Acidic treatment Temperature = 170°C NR AD, continuous, 35°C, +2-2.5 times VSS removal, +14-21% [93]
digested sludge pH = 5-6 (H,SO,) HRT20d methane production, 22-23% better
Duration=1h dewaterability
Activated sludge Alkaline treatment Temperature = 130°C DDcod: around 60% AD, continuous, 35°C, +36.4% COD removal, +33% TS removal, [94]
pH =10 (KOH) HRT20d +74% biogas production
WAS Free nitrous acid- Nitrous acid = 0.52-1.11 sCOD increased and found AD Methane production increased by = [78]
heat pre-treatment mg N/L between 0.16 and 0.28 mg 17-26%
Temperature = 70 °C sCOD/mg VS
Sewage sludge Ozonation Ozone intensity = 0.1g Oxidization of organics: AD, batch, 33°C, 30 d +1.8 times methane yield, +2.2 times [95]
Os/g COD 38%, solubilization of production rate, decreased dewaterability
organics: 29
Activated sludge Alkaline treatment 8 g NaOH/m; wet SCOD/TCOD: 1.99% AD, CSTR, 55°C, HRT +9.7% TS removal, +11.5% VS removal, [96]
(11.7+23 g TS/L) sludge (pH 8) 21d +18.1% COD removal, 84.22-78.24 mL/d

for biogas (-7.1%)

Qou2191[J5 204M0S2Y PUY WUIUISVUVIA] ITPN]S ITVMIS I]qUUIDISNS



€T

Type of sludge Pre-treatment method Biological coupling Ref.
Method Condition Outcome Method Outcome
Activated sludge Peroxide/oxidation 50 mg H,0,/g TS, 7 mg Increase of SCOD from 8 + AD, BMP, 37 + 1°C, 23 d +10% methane production, +13% [78]
(139+0.2¢g Fe/g T Sin sludge 1in control to 103 + 7 mg/g methane potential but no significant effect
TS/L) pH=20 TS (+11.9 times) on hydrolysis rate
Duration = 30 min
Biological approach
WAS Bacterial Strains = Bacillus jerish Extracellular polymeric AD Suspended solids [97]
enzymaticpre- EDTA dosage = 0.2 substance decrease to 40 reduction = 48.5% COD
treatment g/g SS mg/L solubilization = 47.3%
Thicken sewage Bioleaching-Fenton Bioleaching = 2 days Volatile solids reduction up NR NR [98]

sludge

H,0, dosage= 0.12
mol/L Fe2+ dosage =
0.036 mol/L
Duration = 60 min

to 36.93%. Sludge resistance
to filtration was 3.43 x 108
s2/g.

Increased dewater ability
by 4%

'NR, not reported; AD, anaerobic digestion; RT, retention time; MW, microwave; WAS, waste activated sludge.

Table 1.

Methods for activated sludge treatment.

9¢zc6uadoyoarur/z/LSor/340 10p°xp//:d13Yy (O

UOLISITU(T I1QOLIVUY IOUDYUT] 01 SILZOJOUYII], JUSUAIVII-IA]



Sustainable Sewage Sludge Management and Resource Efficiency

reaction of hydroxyl radicals with organic compounds present in WAS. Hydroxyl
radicals are highly reactive species and may cause complete mineralization of
WAS after oxidation [101]. Ozone forms free radicals on reacting with water

and causes hydrolysis of organic matter in WAS enhancing its biodegradability
[102]. Chemical pre-treatment is not suitable for easily biodegradable substances
containing high amounts of carbohydrates, due to their accelerated degradation
and subsequent accumulation of volatile fatty acids, which leads to failure of the
methanogenesis [103].

2.3.2 Acid pre-treatment

Acid pre-treatment is done to disintegrate the polymeric structures and cells
in WAS which is achieved by the use of reagents such as HCI, H,SO4, H;PO,4, and
HNO,. The pH during the acid pre-treatment ranges from 1 to 5.5. During acid
pre-treatment, flocculation is observed near isoelectric point as the lowering
of pH causes reaction between hydrogen ions and the ionized carboxyl groups
rendering them in unionized forms resulting in the formation of aggregates
[104]. Strong acidic pre-treatment may result in the production of inhibitory
by-products, such as furfural and hydroxyl-methylfurfural [105]. Hence, strong
acidic pre-treatment is avoided and pre-treatment with dilute acids is coupled
with thermal methods. Other disadvantages associated with acid pre-treatment
include the loss of fermentable sugar due to the increased degradation of complex
substrates, a high cost of acids, and the additional cost for neutralizing the acidic
conditions before the AD process [106].

2.3.3 Alkali pre-treatment

Alkali treatment is relatively effective in sludge solubilization, within the order
of efficacy being highest for NaOH followed by KOH, Mg(OH), and Ca(OH), [107].
However, too high concentrations of Na* or K" may cause subsequent inhibition
of AD [107]. The increase in pH of WAS due to alkali pre-treatment causes many
effects on sludge components which include saponification of lipid bilayer and
protein denaturation in the cell membrane, solubilizing EPS by the ionization of its
carboxyl and amino groups and hydrolysis of sludge organic substances [99].

An alkali pre-treatment study demonstrated that the best-performing alkali for
WAS is NaOH. The results of this study indicated an increase by 39.8, 36.6, 15.3, and
10.8% of the soluble COD (mg/L) for WAS by using NaOH, KOH, Ca(OH),, and
Mg(OH),, respectively [108]. Using 8% of NaOH, an increase in the methane yield
by 81% was observed for pulp and paper sludge [88]. Moreover, these pre-treatment
methods were further studied with the pH range between 4 and 11 [109]. The results
indicated that acidic pre-treatment was less effective than the alkali pre-treatment
method for soluble COD in short-chain fatty acids from excess sludge. The main
disadvantage of this pre-treatment includes additional pH adjustment need of this
pre-treatment for AD which increases operational cost and also increases environ-
mental concerns due to additional chemical agents.

2.3.4 Oxidation

The COD removal during AD was enhanced through oxidation at 90°C with
2 gH,0,/g VSS (volatile suspended solids) but not by the oxidation at 37°C [110].
Moreover, post-treatment on the recirculation loop, treating 20% of the sludge
stream, was more efficient than a configuration with pre-treatment. However, the
process consisting of one anaerobic digester, high-temperature oxidation and a

14



Pre-treatment Technologies to Enhance Anaerobic Digestion
DOI: http://dx.doi.org/10.5772/intechopen.93236

second digester led to the highest removal of fecal coliforms [110]. Fenton reaction
involves the decomposition of hydrogen peroxide in the presence of ferrous ions

as the catalyst to form hydroxyl radicals [111]. The hydroxyl radicals thus formed